
 

 

 

Environmental Assessment for the Village of 
Baldwin, Wisconsin's Wastewater System 
Improvements 

 
Village of Baldwin, Wisconsin 
BALDW 160244 | April 30, 2021 
 
 



 

SEH is a registered trademark of Short Elliott Hendrickson Inc. 

ENVIRONMENTAL ASSESSMENT FOR THE VILLAGE OF BALDWIN, WISCONSIN'S WASTEWATER SYSTEM IMPROVEMENTS   
i 

Contents 

 Purpose and Need ...................................................... 1 

 Project Location ...................................................................................... 1 

 Project Description ................................................................................. 1 

 Purpose and Need .................................................................................. 2 

 Alternatives Evaluated Including the Proposed Action3 

 Proposed Action ..................................................................................... 4 

 Other Alternatives Evaluated .................................................................. 4 

 Affected Environment and Environmental 
Consequences ............................................................ 6 

 Land Ownership and Land Use .............................................................. 6 

 Important Farmlands .............................................................................. 7 

 Formally Classified Lands ...................................................................... 8 

 Floodplains ............................................................................................. 8 

 Wetlands ................................................................................................ 9 

 Cultural Resources ................................................................................. 9 

 Biological Resources ............................................................................ 10 

 Water Resources .................................................................................. 12 

 Coastal Resources ............................................................................... 12 

 Socioeconomic and Environmental Justice .......................................... 13 

 Air Quality ............................................................................................. 14 

 Noise .................................................................................................... 15 

 Transportation ...................................................................................... 15 

 Aesthetics ............................................................................................. 15 

 Human Health and Safety .................................................................... 16 

 Corridor Analysis .................................................................................. 17 

 Cumulative Effects .................................................... 17 

 Summary of Mitigation .............................................. 18 

 Coordination, Consultation and Correspondence .... 19 



Contents (continued) 

 

ENVIRONMENTAL ASSESSMENT FOR THE VILLAGE OF BALDWIN, WISCONSIN'S WASTEWATER SYSTEM 
IMPROVEMENTS   

ii 

 References ................................................................ 20 

 List of Preparers ........................................................ 21 

 Attachments .............................................................. 21 

 



 

  BALDW 160244 
Page 1 

Environmental Assessment for the Village of 

Baldwin, Wisconsin's Wastewater System 

Improvements 
Prepared for the City of Osseo, Wisconsin 

 Purpose and Need 
 Project Location 

The Village of Baldwin is in St. Croix County in northwestern Wisconsin and adjacent to Interstate 
94. The wastewater treatment plant (WWTP) is west of the Village with continuous discharge of 
the treated effluent into Baldwin Creek which flows into the Rush River.  

The location of the new WWTP will be constructed within municipal boundaries near 1610 
Florence Street, approximately 1,900 feet east of the intersection of 200th Street and County 
Road J. The existing facility is across the street, 550 feet southwest of the proposed facility (see 
Attachment 1, Location Map). The WWTP is west of the Village in Township 29 North, Range 17 
West, in Section 25, and discharges treated effluent into Baldwin Creek which flows into the Rush 
River (see Attachment 2, Topographic Map). 

The area of potential effects (APE) for the referenced project consists of approximately 100 
percent active agriculture. The approximate area of potential effects is an 11-acre portion of the 
40-acre parcel the new WWTP will be constructed on.  

 Project Description 
The Village of Baldwin, Wisconsin is seeking financial assistance from the U.S. Rural Utilities 
Service (RUS) under its USDA Rural Development Loan and Grant Program for construction of a 
new WWTP. Baldwin’s WWTP is at the end of its useful life, therefore, the Village will be 
constructing a new WWTP within its municipal boundaries, west of the existing facility. New 
structures may be greater than 20 feet in height. Construction will include demolition of the 
existing facility and excavation of soil for the new facility but will not involve clearing of trees or 
foliage. Construction of the new facility will also include a paved driveway. All staging areas, 
laydown yards, and storage will be within the project area (see Attachment 3, Project Area Map).  

The new WWTP will consist of similar components as the existing, including a vertical fine 
screen, grit removal, oxidation ditch, clarifiers, UV treatment, and sludge and centrate storage 
(see Attachment 4, WWTP North Site Plan). A new technology is proposed for thickening the 
sludge that will eliminate the use of polymer at the WWTP and does not require a building. The 
new process is more streamlined, effective, and automated than the existing method of 
thickening sludge. There will be a new tertiary treatment building to remove phosphorus down to 



 

ENVIRONMENTAL ASSESSMENT FOR THE VILLAGE OF BALDWIN, WISCONSIN'S WASTEWATER SYSTEM IMPROVEMENTS
  BALDW 160244 

Page 2 

0.075 mg/L through the use of reactive sand filters. These filters have been shown to be a 
reliable and low maintenance solution. 

 Purpose and Need 
The 2010 census reported Baldwin’s population as 3,957, and the 2019 ACS population estimate 
is 4,016. The population is projected to continue to increase by 24.5% by 2040 (5,615). 
Treatment capacity, which is already near its maximum, must increase. The WWTP was 
designed for an average annual design flow of 0.392 mgd and biochemical oxygen demand 
(BOD) loading of 760 lb/day. The current average BOD loading to the plant is 965 lb/day and is 
above the design loading. The flow to the plant is increasing and while not over the design of the 
existing plant yet, will be soon.  

Local business/industry wastewater is expected to increase at the same rate as the population 
over the next 20 years, but an additional 10 percent flow and loadings are projected for new 
business or unexpected growth. Septic tank and holding tank waste are accepted at the WWTP, 
but frequently turns away haulers due to the low remaining capacity of the plant and the high 
potential for upsets. The hauled waste dump site is located at the north end of the existing 
WWTP near the fine screen. Approximately 484,000 gallons of septic tank and 780,000 gallons of 
holding tank are accepted every year. Hauled waste only comprises less than one percent of the 
average daily flow to the WWTP. By 2040, an additional 9,000 gallons per week for hauled waste 
at an average strength of 600 mg/L for BOD and TSS, 15 mg/L for phosphorus, and 50 mg/L for 
ammonia is projected for new hauled waste. 

The original plant was built in 1985, with major upgrades occurring in 2004 and 2006. A previous 
facility plan was performed in 2008, but it did not result in any construction due to a downturn in 
the national economy. The current Facility Plan was completed in December 2019.The 
construction of a new WWTP is necessary because the existing, 35-year-old facility is near the 
end of its useful life. It is generally accepted that most of the mechanical unit process treatment 
equipment has a 20-year design life, buried piping has a 50-year design life, structural items are 
assigned a 50-year design life, and control and major electrical equipment has a 15-year design 
life. Once a particular piece of equipment or structure exceeds a typical design life, more frequent 
maintenance and repair are often required to keep the equipment in good working order.  

The existing WWTP (Attachment 27, Existing WWTP Schematic) is an oxidation ditch treatment 
system, consisting of screening, grit removal, an oxidation ditch, clarifiers, ultraviolet (UV) 
treatment, aerobic digestion, and sludge thickening. The WWTP must treat phosphorous to a 
much lower level, requiring an added treatment step. Several elements of the treatment system 
need replacement, including: 

• An MCC is original to the plant and should be replaced. 

• RAS pumps were new in 1988 and are nearing the end of their useful life. 

• A grit classifier unit using an older, inefficient method of drying and removing grit. 
Consideration should be given if this is still needed and if the fine screen needs to be 
upsized.  

• The main WWTP lift station pumps were replaced in 2006 and will be nearing the end of 
their useful life or in need of a re-build within the next few years. The overflow pumps, 
original to the plant, serve as a backup for the main pumps. 



 

ENVIRONMENTAL ASSESSMENT FOR THE VILLAGE OF BALDWIN, WISCONSIN'S WASTEWATER SYSTEM IMPROVEMENTS
  BALDW 160244 

Page 3 

• The makeup air unit (MAU), for the Class 1, Division 1 areas, struggles to deliver the 
needed air changes in the winter months. 

• The lab and office areas do not have air conditioning, and humidity interferes with lab 
tests. 

• The oxidation ditches chain drives recently broke and needed to be repaired. 

• The oxidation ditch has occasional filamentous bacteria during the spring. 

• The UV unit consists of 16 bulbs and is hydraulically overloaded occasionally during high 
instantaneous flows. 

• Two blowers aerate the sludge. One is original to the plant and the other was replaced in 
2000. 

• The gravity belt thickener (GBT) is located above the sludge tanks and is accessed by a 
two-story staircase. The building is a fiberglass structure and has moss and mold 
growing on the walls and floor due to the high humidity within the building. 

• If the GBT needs repairs, the Village hauls lower percent solids to the regional biosolids 
facility. 

• The gate is near the County Road and semi-trucks have trouble entering the WWTP. If 
the gates are closed, semi-trucks cannot enter or pull off of the highway until they are 
opened by another party. 

Additionally, to meet the requirements of the Village’s WPDES permit for phosphorous 
compliance, it’s necessary that Baldwin constructs an improved WWTP to serve its population 
and reduce pollutant levels found in treated wastewater. The influent flow and BOD to the plant is 
now above the design conditions. Baldwin has fecal coliform violations as well during high flow 
(Attachment 26, WPDES Permit). 

Another reason to reconstruct the WWTP is, compared to other communities, the WWTP 
experiences moderate to low inflow/infiltration (I/I) during snow melt and heavy rainfall events. 
The WWTP is designed to accommodate I/I, but the Village is still working to decrease the I/I to 
the WWTP as outlined in their CMOM report. More information about the collection system is 
outlined in the CMOM. Any work on lift stations or the collection system will be separate projects. 

The WWTP continues to score poorly on their annual CMAR due to the influent flow and loading, 
receiving an ‘F’ in the category. The DNR recommended reducing the amount of I/I in the system, 
but as mentioned earlier, the WWTP is not receiving excessive I/I.  

   Alternatives Evaluated Including the Proposed Action 
In December 2019, SEH completed a Facility Plan for the Village of Baldwin to identify ways the 
Village can achieve compliance by the November 2023 deadline (Attachment 5, WWTP Facility 
Plan, pg. 6-9). The Plan outlines five alternatives. Alternative 5, New WWTP at North Site, was 
recommended by the Plan. 



 

ENVIRONMENTAL ASSESSMENT FOR THE VILLAGE OF BALDWIN, WISCONSIN'S WASTEWATER SYSTEM IMPROVEMENTS
  BALDW 160244 

Page 4 

 Proposed Action 
Alternative #1: New WWTP at the North Site 

North of the existing WWTP site are 71 acres of farm field. The owner of the property offered the 
land to the Village for purchase. The Village has acquired and annexed a 36-acre parcel directly 
northeast of the existing site. The 36-acre parcel is the “North Site”, and the preferred site of the 
new WWTP. A benefit of this site worth noting is the northern acres of this site would still be 
available for farming or other uses until the WWTP needs another significant upgrade. The site is 
set back 500 feet from any residents and is an ideal location for the new WWTP. The existing 
gravity sewer is also located on the north side of the road and would be able to flow into the new 
site with very few modifications.  

Effluent from the north site would still need to be returned to the existing Baldwin Creek 
discharge location. The remaining structures at the north site could be demolished during the 
construction of the new plant or left as is, depending on the Village’s wishes.  

Additional care would be given to landscape screening to block sight lines from the school next 
door.  

The cost estimate for this option is $12,801,000. The 20-year present worth is estimated to be 
$13,187,000, with additional annual O&M costs totaling $30,000 (Attachment 28, North Site 
Oxidation Ditch Cost Estimates).  

 

 Other Alternatives Evaluated 
Alternative #2: Upgrades to the Existing WWTP  

The WWTP needs at least a larger, or additional, UV unit and new phosphorus treatment to 
comply with upcoming WPDES limits within the near future. To increase the amount of BOD the 
WWTP can treat, the oxidation ditch requires expansion by adding another ring. Adding a ring is 
not possible due to the proximity of the clarifiers. 

A third clarifier would also likely need to be added to match the flow and loading from the added 
ring of the oxidation ditch if it were possible to add. The rest of the plant, while in relatively good 
condition for its age, will not last for the next 20 years without serious upgrades and repairs. This 
will be even harder if attempting to upgrade or replace equipment while concurrently continuing to 
operate the Village’s sole WWTP. 

This alternative is not prudent and was dropped from further evaluation. 

 

Alternative #3: New WWTP at the Existing Site 

The existing site is constrained by Baldwin Creek to the south, County Road J to the north, and 
private property to the east. This option evaluates placing new structures north of Baldwin Creek 
and south of County Road J. From previous correspondence with WDNR, the discharge can be 
moved 1,000’ on the same stream without being considered as a new discharge location.  



 

ENVIRONMENTAL ASSESSMENT FOR THE VILLAGE OF BALDWIN, WISCONSIN'S WASTEWATER SYSTEM IMPROVEMENTS
  BALDW 160244 

Page 5 

The closest existing structure to the edge of County Road J is approximately 25 feet away. The 
boundaries of Baldwin Creek were used as the existing tree line and all mowed areas are 
considered buildable. An electrical line passes overhead near the southern portion of the site and 
is assumed to be re-routed for the purposes of this evaluation. The existing WWTP must continue 
to operate during construction of a new WWTP, so construction would have to occur in phases, 
increasing the construction time and costs for the contractor. 

[...]
1.3 Project History ........................................................................................ 1 
1.4 Schedule ................................................................................................ 2 

2 Existing Wastewater Conditions ................................. 2 
2.1 Population .............................................................................................. 2 
2.2 Existing Wastewater Loading ................................................................. 2 
2.3 Existing Collection System ..................................................................... 2 
2.4 Existing WWTP ....................................................................................... 3 
2.5 Existing WWTP Performance ................................................................. 4 

3 Future Wastewater Conditions ................................... 5 
3.1 Future Population ................................................................................... 5 
3.2 Future Wastewater Loading ................................................................... 5 
3.3 Effluent Requirements ............................................................................ 5 

4 WWTP Upgrade Options ............................................ 6 
4.1 No Construction ...................................................................................... 6 
4.2 Upgrades to the Existing WWTP ............................................................ 6 
4.3 New WWTP at the Existing Site ............................................................. 7 
4.4 New WWTP at South Site ...................................................................... 7 
4.5 New WWTP at North Site ....................................................................... 8 

5 WWTP Recommendations ......................................... 9 

6 User Charge Requirements ........................................ 9 

7 Public Hearing ............................................................ 9 
 
 



Contents (continued) 

 

FACILITY PLAN  BALDW 149865 
ii 

List of Tables 

Table 1 – WWTP Influent Characteristics ................................................................... 2 
Table 2 – WWTP Influent Design Year 2040 Characteristics ..................................... 5 
Table 3 – Effluent Requirements ................................................................................ 5 
 

List of Figures 

Figure 1 – Existing Oxidation Ditch and Clarifiers ...................................................... 6 
Figure 2 – Existing WWTP Site Plan 
Figure 3 – Setbacks for South Site 
Figure 4 – South Site WWTP Layout 
Figure 5 – Setbacks for North Site 
Figure 6 – North Site WWTP Layout 
 

List of Appendices 

Appendix A WPDES Permit Information 
Appendix B Existing WWTP Schematic 
Appendix C Effluent Limits Request 
Appendix D Digester/Thickener Solution 
Appendix E South Site Estimates 
Appendix F North Site Estimates 
Appendix G NHI Screener for North Site 
Appendix H Parallel Costs for North Site 
Appendix I User Charge Information 
Appendix J Funding Memo 
Appendix K Public Meeting Minutes 

 
 
 



 

  BALDW 149865 
Page 1 

Facility Plan 
Baldwin WWTP Facility Plan 

Prepared for Village of Baldwin 

1 Introduction 
1.1 Purpose and Scope 

The Village of Baldwin has a Wastewater Treatment Plant (WWTP) that consists of a fine screen, 
grit removal, oxidation ditch, two clarifiers, and sludge processing. Chemical is not currently 
added to remove phosphorus. The original plant was built in 1985, with major upgrades occurring 
in 2004 and 2006. A facility plan was performed in 2008, but did not move forward with any 
construction due to a downturn in the economy.  

The plant is now over 30 years old and is in need of upgrades due to biological overloading and 
larger flows than design. The plant also needs to treat phosphorus and after multiple reports and 
evaluating trading in-depth, the Village made the decision to move forward with a physical 
upgrade at the treatment plant. The schedule for this project is driven by the WPDES permit 
schedule regarding phosphorus upgrades. The WPDES permit is included as Appendix A.  

Based on this Facility Plan and after approval from the Village and WDNR, design plans and 
specifications of the upgrade will be prepared. After approval of the design plans and 
specifications, the project will be bid for construction. The Village anticipates using DNR clean 
water fund low interest loans and principal forgiveness to fund the project.  

This WWTP Facility Plan is prepared per the WDNR regulations (NR 110). A 20-year planning 
design life is used, with the design year being 2040. Cost estimates for the full plant and only the 
specific phosphorus portion will be prepared, along with parallel cost estimates.  

1.2 Location 
The Village of Baldwin is in St. Croix County in northwestern Wisconsin. It is located off of 
Interstate 94. The WWTP is west of the Village with continuous discharge of the treated effluent 
into Baldwin Creek which flows into the Rush River.  

1.3 Project History 
The WWTP was constructed over 20 years and ago and consists of an oxidation ditch treatment 
system. The WWTP was designed for an average annual design flow of 0.392 mgd and BOD 
loading of 760 lb/day. The 2010 census reported the population as 3,957. Septic tank and holding 
tank waste is accepted at the WWTP, but the WWTP turns away haulers due to the low 
remaining capacity of the plant and the high potential for upsets.  

Comparable to other communities, the WWP experiences moderate to low inflow/infiltration (I/I) 
during snow melt and heavy rainfall events. The WWTP is designed to accommodate I/I, but the 



 

FACILITY PLAN  BALDW 149865 
Page 2 

Village is still working to decrease the I/I to the WWTP as outlined in their CMOM report. More 
information about the collection system are outlined in the CMOM. Any work on lift stations or the 
collection system will be/are separate projects and are included in this Facility Plan only for 
reference.  

1.4 Schedule 
The Village intends to use CWF, as well as meet the deadlines in their WPDES permit for 
phosphorus compliance. Design is expected to begin in January 2020, with plans and 
specifications submitted to the DNR by September 30, 2020 to meet funding deadlines. 
Construction would begin spring 2021, with completion by November 2023 to meet the WPDES 
deadline for phosphorus treatment. 

2 Existing Wastewater Conditions 
2.1 Population 

Using the DOA’s projection for 2020 as the current population, 4,510 people, the Village of 
Baldwin is projected to increase by 24.5 percent by 2040 (5,615 people). A hauled waste dump 
site is located at the north end of the WWTP near the fine screen. Approximately, 
484,000 gallons of septic tank and 780,000 gallons of holding tank are accepted every year. 
Hauled waste makes up less than 1 percent of the average daily flow to the WWTP.  

2.2 Existing Wastewater Loading 
Wastewater flows and strengths are taken from an average of the last two years of data in the 
monthly DMRs supplied by the Village. The following table, Table 1, summarizes the existing 
loadings. Other than the minimal amount of septic tank waste, there are no large or heavy users 
in the system currently. There is a categorical discharger to the WWTP, but no unusual impacts 
have been realized at the WWTP.  

Table 1 – WWTP Influent Characteristics 

 Flow (MGD) BOD (lb/day) TSS (lb/day) 

Average Daily 0.385 965 757 
Average Monthly Max 0.553 1,261 1,032 

Minimum Daily 0.293   
Maximum Daily 1.22 2,200 2,686 

The average daily wastewater divided out over the population of Baldwin results in a per capita 
flow of 85.4 gpd, a per capita BOD of 0.21 lb/day, and 0.17 lb/day. These values are as expected 
with a mainly residential community.  

2.3 Existing Collection System 
The Village has 28 miles of sewer and 7 lift stations, not including the main lift station at the 
WWTP site.  



 

FACILITY PLAN  BALDW 149865 
Page 3 

I/I occurs in the collection system with most problems occurring with private laterals and illegal 
sump pump connections. Using the Maximum Daily Flow identified in Table 1, the per capita daily 
flow is 270 gpd. This is lower than the standardly used 275 gpd for determining excessive I/I.  

The Village does still budget annually to televise and clean sections of sewers and is working 
towards reducing the amount of I/I at the WWTP. The Village’s sewer use ordinance prevents the 
discharge of storm, drainage, ground, and unpolluted water into the sanitary sewers.  

The Facility Plan will continue to address the improvements at the WWTP for the expected flows 
and loadings for the next 20-years, including I/I as it calculated today.  

2.4 Existing WWTP 
The original plant is now over 30 years old, with upgrades to the fine screen, sludge processing, 
and SCADA occurring more recently. Flow enters the fine screen manhole, located at the 
northeast portion of the site and flows through a vortex grit unit. Influent flow is measured by a 
Parshall flume. Pumps located in the basement of the administration building then pump the flow 
to the oxidation ditch. Blowers for the ditch are located in the administration building. Flow is split 
at the oxidation ditch and enters one of two final clarifiers. Effluent is sampled by an automatic 
sampler prior to entering the UV disinfection equipment. A channel based unit is installed in a 
building with room to install additional units. Prior to discharge to the Baldwin Creek, the flow is 
aerated by a concrete stair step structure. Baldwin Creek is an intermittent stream where flow 
disappears and reappears along its way to the Rush River.  

Waste activated sludge from the clarifiers is sent to an aerobic sludge storage tank. This tank 
thickens sludge to approximately 1 percent. The aerated sludge is thickened with a gravity belt 
thickener (GBT) and stored. This thickened sludge is brought to the regional biosolids facility by a 
contract hauler. The hauler drops off a load of centrate from the biosolids facility at the Baldwin 
WWTP which is returned to the headworks for treatment.  

A schematic diagram of the treatment system is attached as Appendix B. 

The following are a summary from a site visit that occurred in April 2019.  

 A 300-HP generator that is a backup for the WWTP has approximately 300 hours and is 
in good condition.  

 An old chlorine contact tank is no longer used and could be removed for more space at 
the WWTP site.  

 The 1/4 inch fine screen is still in good condition and is located in a fiberglass hut. The 
piping and doors within this hut are showing signs of corrosion.  

 The MCC is original to the plant and should be replaced if staying at the current WWTP 
site.  

 WAS pumps were replaced in 2015 and are in good condition. RAS pumps were new in 
1988 and are nearing the end of their useful life.  

 A vortex grit unit removes a significant amount of grit from the system and is still working 
well. The grit classifier unit uses an older method of drying and removing grit and should 
be upgraded to a more efficient unit.  



 

FACILITY PLAN  BALDW 149865 
Page 4 

 A manual bar screen is installed after the fine screen. Consideration should be given if 
this is still needed and if the fine screen needs to be upsized. Typically, a second screen 
is not needed after a 1/4 inch mechanical screen with exceptions for membrane 
bioreactor (MBR) plants. 

 A lab is used to analyze BOD, TSS, and ammonia in house. The operator would prefer 
that the WWTP stay registered. The rest of the sampling requirements for the WPDES 
are sent to a third party laboratory.  

 The main WWTP lift station pumps were replaced in 2006 and will be nearing the end of 
their useful life or in need of a re-build within the next few years. The overflow pumps, a 
backup for the main pumps, are original to the plant.  

 The makeup air unit (MAU), for the Class 1, Division 1 areas, struggles to deliver the 
needed air changes in the winter months.  

 The lab and office areas do not have air conditioning and humidity interferes with lab 
tests.  

 The chain drives of the oxidation ditches recently broke and needed to be repaired.  

 The oxidation ditch has occasional filamentous bacteria in the spring.  

 The clarifier drives were replaced in 2017. According to the operator, the bottom of the 
clarifiers looks to be in good condition.  

 The UV unit consists of 16 bulbs, but is hydraulically overloaded occasionally during high 
instantaneous flows.  

 Two blowers aerate the sludge. One is original to the plant and the other was replaced 
in 2000.  

 The GBT is located above the sludge tanks and is accessed by a nearly two-story 
staircase. The building is a fiberglass structure and has moss and mold growing on the 
walls and floor due to the high humidity within the room.  

 If the GBT is in need of repairs, the Village hauls lower percent solids to the regional 
biosolids facility.  

 The gate is very near the County Road and semi-trucks have trouble entering the 
WWTP. If the gates are closed, semi-trucks cannot enter or pull off of the highway until 
they are opened by another party.  

2.5 Existing WWTP Performance 
The WWTP continues to score poorly on their annual CMAR due to the influent flow and loading, 
receiving an ‘F’ in this category. The CMAR for the WWTP in all other categories is rated an ‘A’, 
showing proper treatment and certifications by the operator. The DNR recommended reducing 
the amount of I/I in the system, but as mentioned earlier, the WWTP is not receiving excessive I/I. 
It will be a very difficult challenge to identify and remediate the remaining I/I sources as water is 
likely coming in through private laterals and sump pumps.  



 

FACILITY PLAN  BALDW 149865 
Page 5 

3 Future Wastewater Conditions 
3.1 Future Population 

The future projection of population growth for the Village of Baldwin has been projected by the 
Wisconsin Department of Administration as increasing to 5,615 people in 2040. This accounts for 
an increase of 24.5 percent above the current population, 4,510 people as estimated by the DOA 
for 2020. Current local business/industry wastewater is expected to increase at the same rate 
over the next 20years, but an additional 10 percent flow and loadings have been added for new 
business or unexpected growth. The WWTP is also currently turning away hauled waste due to 
the high potential of upsets at the plant. An additional 9,000 gallons per week for hauled waste at 
an average strength of 600 mg/L for BOD and TSS, 15 mg/L for phosphorus, and 50 mg/L for 
ammonia was added to account for new hauled waste.  

3.2 Future Wastewater Loading 
The future wastewater loading is calculated using the future population projections, estimated 
hauled wastewater, and unknown industry loads at 10 percent additional wastewater. The 
effluent limits request, used to calculate these flows and loadings, is included as Appendix C 
and goes into more detail on how these flows and loadings were calculated.  

The flows and loadings estimated in the effluent limits request are shown in Table 2. Process 
items such as the fine screen and influent pumps are sized off of the maximum daily flows.  

Table 2 – WWTP Influent Design Year 2040 Characteristics 

 
Flow 

(MGD) 

BOD 

(lb/day) 

TSS 

(lb/day) 

Ammonia 

(lb/day) 

Phosphorus 

(lb/day) 

Average Daily 0.540 1,375 1,090 93.2 34.9 
Average Monthly Max 0.771 1,780 1,622   

Maximum Daily 1.683 3,067 4,223   
Maximum Instantaneous 

Flow (gpm) 1,169     

3.3 Effluent Requirements 
The current WPDES is expired and is in the process of being renewed. The expired permit is 
included as Appendix A and it is unlikely to significantly change. The permit fact sheet and 
renewal information is also included in Appendix A. The following are the likely requirements for 
the WWTP.  

Table 3 – Effluent Requirements 

Parameter Limit 

BOD 15 mg/L 
TSS 20 mg/L 
pH 6-9 su 

Fecal Coliform 400 #/100 mL 
Phosphorus 0.075 mg/L 



 

FACILITY PLAN  BALDW 149865 
Page 6 

4 WWTP Upgrade Options 
4.1 No Construction 

This option would keep the WWTP same as it is now. The WWTP was designed for an average 
annual design of 0.392 mgd and a BOD loading of 760 lb/day. The current average BOD loading 
to the plant is 965 lb/day and is above the design loading. The flow to the plant is increasing and 
while not over the design of the existing plant yet, will be soon.  

To reduce flow and loading to the WWTP, the Village would have to stop taking any hauled waste 
and halt any new homes/businesses being constructed within the Village limits. This may slow 
the growth of the Village enough that the WWTP can continue to treat for the next few years.  

The 2040 design year flow and loading will overload the plant and so the existing plant cannot 
last the Village for the next 20 years. There are also compliance issues, such as fecal coliform 
violations during high flow and upcoming phosphorus limits. The UV unit is not able to keep up 
with peak flows seen at the end of the plant and so has occasional violations of the fecal coliform 
limit set out in the WPDES permit. For phosphorus, the new limit will be 0.075 mg/L, which the 
existing plant is not able to meet on its own. This was evaluated further in a separate phosphorus 
compliance report. Not meeting these limits will result in a notice of non-compliance and fines for 
the Village.  

This option is not a feasible alternative due to not allowing the Village to grow and was not 
evaluated further.  

4.2 Upgrades to the Existing WWTP 
As discussed in the previous section, the WWTP needs at least a larger or second UV unit and 
new phosphorus treatment to be in compliance with upcoming WPDES limits within the near 
future. To increase the amount of BOD the WWTP can treat, the oxidation ditch would need to be 
expanded by adding an additional ring. Unfortunately, this is not possible due to the close 
proximity of the clarifiers, see Figure 1. 

Figure 1 – Existing Oxidation Ditch and Clarifiers 

 

 

 

 

 

 

 

 

 



 

FACILITY PLAN  BALDW 149865 
Page 7 

A third clarifier would also likely need to be added to match the flow and loading from the added 
ring of the oxidation ditch if it was possible to add. The rest of the plant, while in relatively good 
condition for its age, will not last for the next 20 years without serious upgrades and repairs. This 
will be made even harder while trying to upgrade or replace the equipment while keeping the 
WWTP running.  

This option is not feasible for the Village for the next 20 years and so it was not evaluated further.  

4.3 New WWTP at the Existing Site 
The existing site is constrained by Baldwin Creek to the south, County Road J to the north, and 
private property to the east. This option will evaluate the feasibility of placing new structures north 
of Baldwin Creek and south of County Road J. From previous correspondence with WDNR, the 
discharge can be moved 1000’ on the same stream without being considered as a new discharge 
location.  

The closest existing structure to the edge of County Road J is approximately 25 feet away. This 
offset was used for all newly constructed buildings. The boundaries of Baldwin Creek were used 
as the existing tree line and all mowed areas considered buildable. An electrical line passes 
overhead near the southern portion of the site and is assumed to be re-routed for the purposes of 
this evaluation. The WWP must continue to treat during construction, so construction will have to 
occur during phases, increasing the construction time and costs for the contractor.  

Figure 2 (at the end of the report) shows the proposed site plan.  

This site plan shows that all structures are able to fit on the existing site with the removal of the 
maintenance garage and shoring of multiple other structures during construction. This layout 
uses the existing UV building as it is one of the newer structures on the site and is sized to house 
another UV unit. Connecting this structures with piping will be a significant challenge for the 
contractor.  

Similar to the existing layout, this WWTP does not allow room for expansion when capacity is 
reached and surpassed in 20-30 years. When this plant needs to be upgraded/replaced, there 
will be no room for expansion of the oxidation ditch, clarifiers, sludge storage, and more. The 
Village should retain control of the site to the south for their next WWTP if the community 
continues to grow as it is predicted to over the next 20 plus years.   

Multiple preliminary layouts were tried for the existing site and all were extremely tight for the 
proposed plant and offered little to no room for expansion. Due to the cramped site and no room 
for future growth, this is not a viable option. The two much more viable parcels of land to the 
north and south of the current WWTP should be considered prior to this option. Construction and 
engineering costs for this option are going to be significantly higher than for the following options 
due to phasing of construction, general difficulty of construction, and pipe routing under/through 
existing structures.  

4.4 New WWTP at South Site 
The Village owns approximately 90 acres to the south of the current WWTP. The land is currently 
rented to be farmed. The site would be accessed by 200th Street, a township road. There is an 
existing bridge crossing Baldwin Creek/Rush River on 200th Street, but this and the rest of the 
road are weight limited. This road may have to be improved prior to the new WWTP coming 



 

FACILITY PLAN  BALDW 149865 
Page 8 

online as the centrate and sludge hauling trucks could violate these weight limits. At the very 
least, an agreement between the Village of Baldwin and the township for the road access and 
future repairs would need to be developed.  

Figure 3 shows the setbacks for the south site. The green circles show a 300-foot boundary from 
any wetlands or wetland indicators according to the WDNR Surface Water Data Viewer. The blue 
circles are 500-foot setbacks from the homes in the area. Without infringing on any of the 
setbacks, there is adequate space for a new WWTP and future expansion on this site.  

The existing fine screen building would be converted into a fine screen and lift station building 
which would pump all influent flow to the new site. A small headworks building would be located 
at the new site housing the grit removal equipment. An oxidation ditch is proposed as this 
treatment technology has worked well for the Village in the past. Much of the plant will have the 
same components, including the administration building, UV treatment, sludge and centrate 
storage, and clarifiers. Tertiary treatment in the form of sand filters will be added to treat 
phosphorus. It is also proposed that a combination small aerobic digester and thickener system 
be used to eliminate polymer use and a building. This digester/thickener will utilize membranes to 
thicken the sludge to 3 percent solids. Since the sludge is trucked to the Ellsworth Biosolids 
Facility, which produces Class A sludge, volatile solids destruction isn’t needed at the Baldwin 
Facility. Information on this digester/thickener solution is included in Appendix D.  

The proposed layout for this option is shown in Figure 4. The remaining structures at the existing 
site could be demolished during the construction of the new plant or left as is, depending on the 
Owner’s wishes. 

The cost estimate for this option (not including the potential bridge upgrades) is $12,868,000. The 
20 year present worth is estimated to be $13,254,000, with additional annual O&M costs totaling 
$30,000. The estimates can be seen in Appendix E.  

4.5 New WWTP at North Site 
To the north of the WWTP site are 71 acres of farm field that are not currently owned by the 
Village, but may have the opportunity to purchase in the near future. The site is set back 500 feet 
from any residents and is an ideal candidate for the new WWTP from the desktop review. There 
is no wetlands or endangered species within the area and would allow adequate space for 
expansion unlike the existing site. See Figure 5 for the setbacks. The existing gravity sewer is 
also located on the north side of the road and would be able to flow into the new site with very 
few modifications.  

Effluent from the north site would still need to be returned to the existing Baldwin Creek 
discharge location. The remaining structures could be demolished during the construction of the 
new plant or left as is, depending on the Owner’s wishes.  

This option would utilize the same equipment as in Section 4.4. Additional care would likely be 
given to landscaping to block sight lines from the school next door. 

Figure 6 shows a preliminary site plan. The cost estimate for this option is $12,801,000. The 
20 year present worth is estimated to be $13,187,000, with additional annual O&M costs totaling 
$30,000. The estimates can be seen in Appendix F.  



 

FACILITY PLAN  BALDW 149865 
Page 9 

5 WWTP Recommendations 
20 year present worth estimates for both the north and south site are very close, with the north 
site being approximately $70,000 lower. Due to the potential of a costly bridge upgrade, it is 
recommended the Village pursue acquiring the land to the north of the existing site. This site is 
likely free of historical and architectural protections being actively farmed, has no endangered 
species, no wetlands, and is set back the required distances from residential areas. The NHI 
portal results for the north site are included in Appendix G. 

Additionally, the northern acres of this site would still be available for farming or other uses until 
the WWTP is in need of another significant upgrade.  

A parallel cost estimate for the north site option is included as Appendix H. The parallel cost 
percentage is calculated at 98.6 percent.  

6 User Charge Requirements 
A new WWTP is a large investment to a community and will require a rate increase. At this point, 
we estimate that building the new site to the north would raise rates between $277 and 
$319 annually. Without grants or principal forgiveness, user charges will increase approximately 
$27 monthly, while the best case grant scenario will increase rates by $23/month. The 
calculations can be seen in Appendix I.  

A memo outlining possible funding sources for the WWTP are included as Appendix J.  

7 Public Hearing 
A public hearing was held on December 11, 2019 at Village Hall. The minutes are attached in 
Appendix K. 

 

 

 

 

 

 

 
 



 

Sustainable buildings, sound infrastructure, safe transportation systems, clean water,  

renewable energy and a balanced environment. Building a Better World for All of Us communicates  

a companywide commitment to act in the best interests of our clients and the world around us. 

We’re confident in our ability to balance these requirements. 

 

 

 



6

6
6 6

666

6

6

66

6

3136

61

363636

36

36

3136

3136

3025

3136

2525

3636

25

36

25

25

25
2525

3025

3030

30

30

30

31

30

3025

3025

3030

3131

31

31

31

6

3131

66

106

DUTCH HERITAGE LANE

HE
R

IT
A G

E

60TH       AVENUE

88

87

82 83

89
90

DU
TC

H

91

86

85

92

93

OUTLOT 3

97
98

55

DR
.

W
IN

D
M

IL
L

43

3

6

58
60

59

61

LANE

57 56

64
TULIP

63

65

101

62

100
99

102 103

67
66

24

227

W
O

O
D

E
N

 S
H

O
E 

LN

44
45

50

46

115
116
117

223

21

W
IN

D
M

IL
L

114 222

112

49

105

104
113

225

25

DRIV
E

77

81

79

80

78 74

84

94

95CT
.

76 75

96

72
73

71

68

70

69

OUTLOT 2

OUTLOT 1

110

111

108

107

109

30

29

27B

28

27

SUMMIT   S
T.

15

LOT 1

12

11

17

16

10

38

19

1318

OUTLOT 1
7

6

5

OUTLOT 3

9
8

12

60

59